
 26

Parts List: Rip Fence Assembly 

Index No. Part No. Description Size Qty 
1............... HPS126-701 ............Wood Inlay ............................................................................................ 1 
2............... HPS126-702 ............Table..................................................................................................... 1 
3............... HPS67-445 ..............Handle................................................................................................... 2 
4............... HPS67-448 ..............Handle Rod ........................................................................................... 2 
5............... HPS67-703 ..............Lock Bushing......................................................................................... 1 
6............... HPS126-706 ............Table Extension..................................................................................... 1 
7............... HPS126-707 ............Machine Screw...................................................................................... 2 
8............... HPS126-708 ............Shaft ..................................................................................................... 1 
9............... HPS126-709 ............Stop Collar ............................................................................................ 1 
10............. HPS126-710 ............Fence Guide.......................................................................................... 1 
11............. HPS126-711 ............Adjustment Screw.................................................................................. 1 
12............. HPS126-712 ............Mount Plate........................................................................................... 1 
13............. HPS126-713 ............Bushing ................................................................................................. 2 
14............. HPS126-714 ............Lock Plate ............................................................................................. 1 
15............. HPS67-723 ..............Bushing ................................................................................................. 1 
16............. HPS126-716 ............Body...................................................................................................... 1 
17............. HPS126-717 ............Bushing ................................................................................................. 1 
18............. HPS126-718 ............Wheel.................................................................................................... 1 
19............. HPS126-719 ............Lock Plate ............................................................................................. 1 
20............. HPS126-720 ............Lock Plate ............................................................................................. 1 
21............. HPS126-721 ............Lock Housing......................................................................................... 1 
22............. HPS126-722 ............Adjustment Screw.................................................................................. 1 
23............. HPS126-723 ............Guide Bar.............................................................................................. 1 
24............. HPS67-729 ..............Retainer Ring ........................................................................................ 2 
25............. HPS67-731 ..............Lock Collar ............................................................................................ 1 
26............. HPS126-726 ............Shaft ..................................................................................................... 1 
27............. HPS67-727 ..............Handle Plate.......................................................................................... 1 
28............. HPS126-728 ............Scale Base............................................................................................ 1 
29............. HPS126-729 ............Scale..................................................................................................... 1 
30............. HPS126-730 ............Scale Plate............................................................................................ 1 
31............. HPS67-305 ..............Extension Saw Table Right Z................................................................. 1 
32............. HPS126-732 ............Stud ...................................................................M16............................ 1 
33............. TS-2311161.............Full Hex Nut .......................................................M16............................ 6 
34............. TS-155010...............Flat Washer........................................................M16............................ 4 
35............. TS-1503041.............Socket Head Cap Screw.....................................M6 x 16 ...................... 6 
36............. TS-1504041.............Socket Head Cap Screw.....................................M8 x 20 ...................... 1 
37............. TS-1550071.............Flat Washer........................................................M10............................ 2 
38............. TS-1491041.............Hex Cap Screw ..................................................M10 x 30 .................... 1 
39............. TS-1550061.............Flat Washer........................................................M8.............................. 2 
40............. TS-1490021.............Hex Cap Screw ..................................................M8 x 12 ...................... 1 
41............. TS-1524031.............Socket Set Screw ...............................................M8 x 8 ........................ 1 
42............. TS-1490041.............Hex Cap Screw ..................................................M8 x 25 ...................... 1 
43............. TS-1503131.............Socket Head Cap Screw.....................................M6 x 60 ...................... 1 
44............. TS-1524011.............Socket Set Screw ...............................................M8 x 8 ........................ 1 
45............. TS-1522061.............Socket Set Screw ...............................................M5 x 20 ...................... 1 
46............. TS-1504061.............Socket Head Cap Screw.....................................M8 x 30 ...................... 6 
47............. HPS126-747 ............Nut ........................................................................................................ 1 
 
 

 

 

 

 

 



 27

Rip Fence Assembly 

 
 

 



 28

Parts List: Over Arm Guard Assembly 

Index No. Part No. Description Size Qty 
1............... HPS126-901 ............Frame.................................................................................................... 1 
9............... HPS67-909 ..............Hand Knob ............................................................................................ 1 
10............. HPS67-910 ..............End Cap ................................................................................................ 2 
27............. TS-1550061.............Flat Washer........................................................M8............................ 12 
29............. TS-1505041.............Socket Head Cap Screw.....................................M10 x 30 .................... 4 
30............. TS-1550071.............Flat Washer........................................................M10............................ 8 
31............. TS-2311101.............Hex Nut ..............................................................M10............................ 5 
32............. TS-2311081.............Hex Nut ..............................................................M8.............................. 4 
37............. TS-1541031.............Nylon Lock Hex Nut............................................M8.............................. 4 
46............. TS-1505131.............Socket Head Cap Screw.....................................M10 x 80 .................... 2 
47............. HPS67-947 ..............Upper Guard (LH).................................................................................. 1 
48............. TS-1504011.............Socket Head Cap Screw.....................................M8 x 10 ...................... 6 
49............. TS-1504031.............Socket Head Cap Screw.....................................M8 x 16 ...................... 2 
50............. TS-1540031.............Hex Nut ..............................................................M5.............................. 1 
51............. HPS67-951 ..............Stand Off............................................................................................... 1 
52............. TS-1515031.............Socket Head Flat Screw .....................................M8 x 25 ...................... 3 
53............. TS-2311081.............Hex Nut ..............................................................M8.............................. 4 
54............. HPS67-954 ..............Bushing ................................................................................................. 2 
55............. HPS67-955 ..............Link Bar................................................................................................. 2 
56............. HPS67-956 ..............Ball Bearing........................................................6003-2RS................... 4 
57............. HPS67-957 ..............Bushing ................................................................................................. 4 
58............. TS-1550061.............Flat Washer........................................................M8.............................. 2 
59............. HPS67-959 ..............Spacer................................................................................................... 2 
60............. HPS67-960 ..............Handle................................................................................................... 2 
61............. HPS67-961 ..............Threaded Rod ....................................................................................... 1 
62............. HPS67-962 ..............Guard Column (LH) ............................................................................... 1 
63............. HPS67-963 ..............Socket Set Screw ...............................................M8 x 30 ...................... 1 
64............. HPS67-964 ..............Pointer................................................................................................... 1 
65............. TS-1490041.............Hex Cap Screw ..................................................M8 x 25 ...................... 1 
66............. HPS67-966 ..............Upper Bracket ....................................................................................... 1 
67............. TS-1524021.............Socket Set Screw ...............................................M8 x 10 ...................... 4 
68............. HPS67-968 ..............Lower Bracket ....................................................................................... 1 
69............. HPS67-969 ..............Support Shaft ........................................................................................ 4 
70............. HPS67-970 ..............Guard Column (RH)............................................................................... 1 
71............. HPS67-971 ..............Bolt........................................................................................................ 1 
72............. TS-1502041.............Socket Head Cap Screw.....................................M5 x 16 ........................  
73............. HPS67-973 ..............Link Bar................................................................................................. 2 
74............. HPS67-974 ..............Socket Head Flat Screw .....................................M8 x 45 ...................... 1 
75............. HPS67-975 ..............Cylinder................................................................................................. 1 
76............. TS-149006...............Hex Cap Screw ..................................................M8 x 35 ...................... 1 
77............. HPS67-977 ..............Bushing ................................................................................................. 2 
81............. HPS67-981 ..............Upper Guard (RH) ................................................................................. 1 
................. HPS67-982A............Blade Guard Assembly (tilted arbor) (items 71, 82 thru 88) .................... 1 
82............. HPS67-982 ..............Blade Guard (tilted arbor) ...................................................................... 1 
................. HPS67-983A............Blade Guard Assembly (items 71, 83 thru 88) ........................................ 1 
83............. HPS67-983 ..............Blade Guard.......................................................................................... 3 
84............. TS-1540021.............Hex Nut ..............................................................M4.............................. 4 
85............. TS-1501051.............Socket Head Cap Screw.....................................M4 x 16 ...................... 4 
86............. TS-1501091.............Socket Head Cap Screw.....................................M4 x 35 ...................... 4 
87............. HPS67-987 ..............Roller .................................................................................................... 4 
88............. HPS67-988 ..............Lock Nut................................................................................................ 1 
 

 

 

 



 29

Over Arm Guard Assembly 

 



 30

Parts List: Motor and Arbor Assembly 
(Exploded view on page 33) 

Index No. Part No. Description Size Qty 
1............... HPS126-101 ............Flange Collar......................................................................................... 1 
2............... HPS126-102 ............Arbor Shaft ............................................................................................ 1 
3............... HPS126-103 ............Cover .................................................................................................... 1 
4............... HPS126-104 ............Arbor Nut............................................................................................... 1 
5............... HPS126-105 ............Riving Knife ........................................................................................... 1 
6............... HPS126-106 ............Bolt........................................................................................................ 2 
7............... HPS126-107 ............Hub ....................................................................................................... 1 
8............... HPS126-108 ............Shaft ..................................................................................................... 1 
9............... HPS126-109 ............Nut ........................................................................................................ 1 
10............. HPS126-110 ............Cam ...................................................................................................... 1 
11............. HPS126-111 ............Flange................................................................................................... 1 
12............. HPS126-112 ............Locking Plate......................................................................................... 1 
13............. HPS126-113 ............Riving Knife (for use with 14" blade) ...................................................... 1 
14............. HPS126-114 ............Adjustment Block................................................................................... 1 
15............. HPS126-115 ............Plate...................................................................................................... 1 
16............. HPS126-116 ............Nut ........................................................................................................ 1 
17............. HPS126-117 ............Cradle ................................................................................................... 1 
25............. HPS126-125 ............Pivot Unit............................................................................................... 1 
26............. HPS126-126 ............Retainer Ring .....................................................N471-55 ..................... 1 
27............. HPS126-127 ............Spring.................................................................................................... 1 
28............. HPS126-128 ............Micro Switch.......................................................................................... 1 
29............. HPS126-129 ............Bracket.................................................................................................. 1 
30............. HPS126-130 ............Bracket.................................................................................................. 1 
31............. HPS126-131 ............Bracket.................................................................................................. 1 
33............. HPS126-133 ............Bracket.................................................................................................. 1 
34............. HPS126-134 ............Bracket.................................................................................................. 1 
35............. HPS126-135 ............Spring.................................................................................................... 1 
36............. HPS126-136 ............Glide Bushing........................................................................................ 2 
37............. HPS126-137 ............Flanged Riving Knife.............................................................................. 1 
38............. BB-6006-ZZ .............Ball Bearing........................................................6006-ZZ ..................... 2 
39............. HPS126-139 ............Retainer Ring .....................................................N472-55 ..................... 1 
40............. HPS126-140 ............Bracket.................................................................................................. 1 
41............. HPS126-141 ............Switch ................................................................................................... 1 
42............. HPS126-142 ............Flange Bushing ..................................................................................... 1 
43............. HPS126-143 ............Sliding Pin ............................................................................................. 1 
44............. HPS126-144 ............Body...................................................................................................... 1 
45............. BB-6010VV..............Ball Bearing........................................................6060VV ...................... 2 
46............. HPS126-146 ............Retainer Ring .....................................................N472-80 ..................... 2 
47............. HPS126-147 ............Spring.................................................................................................... 1 
48............. HPS126-148 ............Pin......................................................................................................... 1 
49............. HPS126-149 ............Holder ................................................................................................... 1 
50............. HPS126-150 ............Bracket.................................................................................................. 1 
51............. HPS126-151 ............Micro Switch.......................................................................................... 1 
52............. HPS126-152 ............Bushing ................................................................................................. 1 
53............. HPS126-153 ............Fork....................................................................................................... 1 
54............. HPS126-154 ............Washer.................................................................................................. 1 
56............. HPS126-156 ............Bushing ................................................................................................. 1 
57............. HPS126-157 ............Bushing Saw Arbor................................................................................ 1 
58............. HPS126-158 ............Pin......................................................................8mm dia. x 70mm....... 1 
59............. HPS126-159 ............Flange................................................................................................... 1 
65............. HPS126-165 ............Connection Plate ................................................................................... 1 
66............. HPS126-166 ............V-Belt .................................................................................................... 1 
67............. HPS126-167 ............Retainer Ring .....................................................N471-30 ..................... 2 
68............. HPS126-168 ............Arbor Pulley........................................................................................... 1 
69............. HPS126-169 ............Key........................................................................................................ 2 
 



 31

70............. HPS126-170 ............Retainer Ring .....................................................N471-40 ..................... 1 
71............. HPS126-171 ............Tensioner Strap..................................................................................... 1 
72............. HPS126-172 ............Tensioner Bolt ....................................................................................... 2 
73............. HPS126-173 ............Pivot Bushing ........................................................................................ 1 
74............. HPS126-174 ............Washer.................................................................................................. 1 
75............. HPS126-175 ............Belt Spanner ......................................................................................... 1 
76............. HPS126-176 ............Belt Spanner ......................................................................................... 1 
77............. HPS126-177 ............Handle Plate.......................................................................................... 1 
78............. HPS126-178 ............Handle Nut ............................................................................................ 1 
79............. HPS126-179 ............Segment Gear....................................................................................... 1 
80............. HPS126-180 ............Motor Base............................................................................................ 1 
81............. HPS126-181 ............Handle Plate.......................................................................................... 1 
82............. HPS126-182 ............Handle................................................................................................... 1 
83............. HPS126-183 ............Motor..................................................................7-1/2HP, 230V, 3Ph.... 1 
84............. HPS126-184 ............Motor Pulley .......................................................................................... 1 
85............. HPS126-185 ............Washer.................................................................................................. 1 
86............. HPS126-186 ............Screw.................................................................................................... 1 
87............. HPS126-187 ............Medium Washer .................................................................................... 2 
88............. HPS126-188 ............Plug....................................................................................................... 1 
89............. HPS126-189 ............Strap Bracket......................................................................................... 1 
90............. HPS126-190 ............Pin......................................................................5mm dia. x 12mm....... 1 
91............. HPS126-191 ............Nut ........................................................................................................ 1 
92............. HPS126-192 ............Stop Bushing......................................................................................... 1 
93............. HPS126-193 ............Height Stop Collar ................................................................................. 1 
94............. HPS126-194 ............Height Adjustment Collar ....................................................................... 1 
95............. HPS126-195 ............Height Adjustment Bushing.................................................................... 1 
96............. HPS126-196 ............Insert Pad.............................................................................................. 2 
97............. HPS126-197 ............Adjustment Shaft ................................................................................... 1 
98............. TS-224A601.............Flat Head Socket Cap Screw..............................M12 x 60 .................... 1 
99............. HPS126-199 ............Screw.................................................................M4 x 6 ........................ 1 
100........... HPS126-200 ............Screw.................................................................2.4 x 6 ........................ 1 
101........... TS-2311081.............Hex Nut ..............................................................M8.............................. 2 
102........... TS-1550061.............Flat Washer........................................................M8.............................. 4 
103........... TS-1505011.............Socket Head Cap Screw.....................................M10 x 16 .................... 4 
104........... TS-1525011.............Socket Set Screw ...............................................M10 x 10 .................... 4 
105........... TS-1504021.............Socket Head Cap Screw.....................................M8 x 12 ...................... 1 
106........... TS-1481021.............Hex Cap Screw ..................................................M5 x 10 ...................... 1 
107........... TS-1502011.............Socket Head Cap Screw.....................................M5 x 8 ........................ 2 
108........... TS-1550031.............Flat Washer........................................................M5.............................. 1 
109........... TS-1490011.............Hex Cap Screw ..................................................M8 x 12 ...................... 3 
110........... HPS126-201 ............Flat Head Socket Cap Screw..............................M16 x 45 .................... 1 
111........... TS-1490021.............Hex Cap Screw ..................................................M8 x 16 ...................... 6 
113........... TS-1501081.............Socket Head Cap Screw.....................................M4 x 30 ...................... 1 
115........... TS-2342101.............Nylon Lock Hex Nut............................................M10............................ 2 
116........... TS-1540021.............Hex Nut ..............................................................M4.............................. 1 
120........... TS-2361101.............Lock Washer ......................................................M10............................ 1 
121........... TS-1550071.............Flat Washer........................................................M10............................ 1 
122........... TS-2311161.............Full Hex Nut .......................................................M16............................ 1 
123........... TS-155010...............Flat Washer........................................................M16............................ 1 
124........... TS-1550071.............Flat Washer........................................................M10............................ 1 
125........... TS-2210161.............Hex Cap Screw ..................................................M10 x 16 .................... 2 
126........... TS-149B16 ..............Hex Cap Screw ..................................................M16 x 100 .................. 1 
127........... TS-1490081.............Hex Cap Screw ..................................................M8 x 45 ...................... 3 
128........... TS-1504041.............Socket Head Cap Screw.....................................M8 x 20 ...................... 2 
129........... TS-1514021.............Socket Head Flat Screw .....................................M6 x 16 ...................... 1 
130........... TS-1504041.............Socket Head Cap Screw.....................................M8 x 20 ...................... 2 
131........... TS-223C801 ............Socket Head Cap Screw.....................................M16 x 80 .................... 1 
132........... TS-2361121.............Lock Washer ......................................................M12............................ 4 
133........... TS-1540081.............Hex Nut ..............................................................M12............................ 4 
134........... TS-1503041.............Socket Head Cap Screw.....................................M6 x 16 ...................... 4 
135........... TS-1550041.............Flat Washer........................................................M6.............................. 4 



 32

136........... TS-1503011.............Socket Head Cap Screw.....................................M6 x 8 ........................ 4 
137........... TS-1491061.............Hex Head Cap Screw .........................................M10 x 40 .................... 1 
138........... TS-222C301 ............Hex Cap Screw ..................................................M16 x 30 .................... 1 
139........... TS-155010...............Flat Washer........................................................M16............................ 1 
140........... HPS126-203 ............Washer...............................................................M4.............................. 2 
141........... TS-1526011.............Socket Set Screw ...............................................M12 x 12 .................... 1 
144........... TS-1501011.............Socket Head Cap Screw.....................................M4 x 6 ........................ 2 
145........... TS-1491081.............Hex Cap Screw ..................................................M10 x 50 .................... 2 
146........... HPS126-118 ............Riving Knife (for use with 12" blade) ...................................................... 1 
 
 
 

 



 33

Motor and Arbor Assembly 
 

 
 



 34

Parts List: Scoring Motor and Arbor Assembly 
(Exploded view on page 36) 

Index No. Part No. Description Size Qty 
1............... HPS67-201 ..............Flange Collar......................................................1...................................  
2............... HPS67-203 ..............Arbor Shaft ............................................................................................ 1 
3............... BB-6003ZZ ..............Ball Bearing........................................................................................... 2 
4............... HPS126-204 ............Bushing ................................................................................................. 1 
5............... HPS126-205 ............Retainer Ring .....................................................N472-35 ..................... 1 
6............... HPS126-206 ............Bearing Housing.................................................................................... 1 
7............... HPS67-207 ..............Arbor Pulley........................................................................................... 1 
8............... HPS126-208 ............Motor Mount .......................................................................................... 1 
9............... HPS126-209 ............V-Belt .................................................................................................... 1 
10............. HPS67-226 ..............Motor Pulley .......................................................................................... 1 
11............. HPS126-211 ............Corner Plate.......................................................................................... 1 
12............. HPS126-212 ............Guide .................................................................................................... 2 
13............. HPS126-213 ............Cable Clamp ......................................................................................... 2 
14............. HPS126-214 ............Spring.................................................................................................... 1 
15............. HPS126-215 ............Cable Guide .......................................................................................... 1 
16............. HPS126-216 ............Cable Guide .......................................................................................... 1 
17............. HPS126-217 ............Cable Sleeve......................................................................................... 1 
18............. HPS126-218 ............Threaded Rod ....................................................................................... 1 
19............. HPS67-145 ..............Cover Tube ........................................................................................... 1 
20............. HPS67-225 ..............Spring.................................................................................................... 1 
21............. HPS126-221 ............Strap Bracket......................................................................................... 1 
22............. HPS126-222 ............Threaded Rod ....................................................................................... 1 
23............. HPS126-117 ............Cradle ................................................................................................... 1 
24............. HPS126-224 ............Locking Knob......................................................................................... 1 
25............. HPS126-225 ............Hand Knob ............................................................................................ 2 
26............. HPS126-226 ............Threaded Rod Housing.......................................................................... 1 
27............. HPS126-227 ............Spring.................................................................................................... 1 
28............. HPS126-106 ............Bolt........................................................................................................ 2 
29............. HPS126-229 ............Bushing ................................................................................................. 1 
30............. HPS126-230 ............Pivot Shaft............................................................................................. 1 
31............. HPS126-231 ............Strap Bracket......................................................................................... 1 
32............. BB-608ZZ ................Ball Bearing........................................................608ZZ......................... 1 
33............. HPS67-233 ..............Scoring Motor.....................................................3/4HP, 230V (.55 kw).. 1 
34............. HPS126-232 ............Hose ..................................................................................................... 1 
35............. BB-6003ZZ ..............Ball Bearing........................................................6003ZZ....................... 2 
36............. BB-6304ZZ ..............Ball Bearing........................................................................................... 1 
37............. HPS126-237 ............Support Plate......................................................................................... 1 
38............. HPS126-238 ............Handwheel ............................................................................................ 1 
39............. HPS126-239 ............Locking Knob......................................................................................... 1 
40............. HPS126-240 ............Handle................................................................................................... 1 
41............. HPS126-241 ............Retainer Ring .....................................................N471-25 ..................... 1 
42............. HPS126-242 ............Height Setting Shaft............................................................................... 1 
43............. HPS126-243 ............Shaft Housing........................................................................................ 1 
44............. HPS126-244 ............Dial Plate............................................................................................... 1 
45............. HPS126-245 ............Adjustment Bolt ..................................................................................... 1 
46............. HPS126-246 ............Adjustment Shaft ................................................................................... 1 
47............. HPS126-247 ............Gear Housing ........................................................................................ 1 
48............. HPS126-248 ............Hand Knob ............................................................................................ 1 
49............. HPS126-249 ............Retainer Ring .....................................................N472-22 ..................... 1 
50............. HPS126-250 ............Pointer................................................................................................... 1 
51............. HPS126-251 ............Adjustment Rod..................................................................................... 1 
52............. HPS126-252 ............Bearing.................................................................................................. 1 
53............. HPS126-253 ............Adjustment Rod..................................................................................... 1 
54............. HPS126-254 ............Bushing ................................................................................................. 1 
55............. HPS126-255 ............Adjustment Plate ................................................................................... 1 
56............. TS-2311081.............Hex Nut ..............................................................M8.............................. 2 



 35

 
57............. TS-1503011.............Socket Head Cap Screw.....................................M6 x 8 ........................ 1 
58............. TS-1504021.............Socket Head Cap Screw.....................................M8 x 12 ...................... 1 
59............. TS-1515031.............Flat Head Socket Cap Screw..............................M8 x 25 ...................... 1 
60............. TS-2311081.............Hex Nut ..............................................................M8.............................. 4 
61............. TS-1505141.............Socket Head Cap Screw.....................................M10 x 90 .................... 1 
62............. TS-1550061.............Flat Washer........................................................M8.............................. 8 
63............. TS-1490021.............Hex Head Cap Screw .........................................M8 x 16 ...................... 1 
64............. TS-1524011.............Socket Set Screw ...............................................M8 x 8 ........................ 2 
65............. TS-2331081.............Cap Nut..............................................................M8.............................. 2 
66............. TS-1503031.............Socket Head Cap Screw.....................................M6 x 12 ...................... 1 
67............. TS-1504041.............Socket Head Cap Screw.....................................M8 x 20 ...................... 1 
68............. TS-1505041.............Socket Head Cap Screw.....................................M10 x 30 .................... 1 
69............. TS-1541031.............Nylon Lock Hex Nut............................................M8.............................. 1 
70............. TS-1514011.............Socket Head Flat Screw .....................................M6 x 12 ...................... 1 
71............. TS-1490021.............Hex Head Cap Screw .........................................M8 x 16 ...................... 1 
72............. TS-1503021.............Socket Head Cap Screw.....................................M6 x 10 ...................... 1 
73............. TS-1490041.............Hex Cap Screw ..................................................M8 x 25 ...................... 1 
74............. TS-2310162.............Full Hex Nut .......................................................M16-1.5P ................... 1 
75............. TS-2312101.............Jam Nut..............................................................M10............................ 1 
76............. TS-29-198................Socket Set Screw ...............................................M8 x 50 ...................... 2 
77............. HPS126-277 ............Half Dog Point Socket Set Screw........................M10 x 20 .................... 1 
78............. TS-1515021.............Flat Head Socket Set Screw ...............................M8 x 20 ...................... 1 
79............. HPS126-279 ............End Cap ................................................................................................ 1 



 36

Scoring Motor and Arbor Assembly 
 

 
 



 37

Parts List: Stand Assembly 
(Exploded view on page 39) 

Index No. Part No. Description Size Qty 
1............... HPS126-301 ............Stand .................................................................................................... 1 
2............... HPS126-302 ............Door ...................................................................................................... 1 
3............... HPS126-303 ............Support Arm .......................................................................................... 1 
4............... HPS126-304 ............Support Plate......................................................................................... 1 
5............... HPS126-305 ............Adjustment Screw.................................................................................. 1 
6............... HPS126-306 ............Washer.................................................................................................. 2 
7............... HPS67-312 ..............Threaded Rod ....................................................................................... 1 
8............... HPS126-308 ............Pivot Roll Support.................................................................................. 1 
9............... HPS126-309 ............Pivot Roll Shaft...................................................................................... 1 
10............. HPS126-310 ............Roll Support Bracket.............................................................................. 1 
11............. HPS67-409 ..............Adjustment Knob ................................................................................... 1 
12............. HPS126-312 ............End Cap ................................................................................................ 1 
13............. HPS126-313 ............Support Shaft ........................................................................................ 1 
14............. HPS126-314 ............Collar .................................................................................................... 1 
15............. HPS126-315 ............Cover Plate ........................................................................................... 1 
16............. HPS126-316 ............Electrical Cabinet................................................................................... 1 
17............. HPS126-317 ............Mount Plate........................................................................................... 1 
18............. HPS126-318 ............Door ...................................................................................................... 1 
19............. HPS67-324 ..............Spring.................................................................................................... 1 
20............. HPS126-320 ............Lock Plate ............................................................................................. 1 
21............. HPS126-321 ............Lock Pin ................................................................................................ 1 
22............. HPS67-311 ..............Hook ..................................................................................................... 1 
23............. HPS67-445 ..............Handle................................................................................................... 1 
24............. HPS126-324 ............Wrench.................................................................................................. 1 
25............. HPS126-325 ............Stop Block............................................................................................. 1 
26............. HPS126-326 ............Adjustment Block................................................................................... 1 
27............. HPS126-327 ............Ring ...................................................................................................... 1 
28............. HPS126-248 ............Hand Knob ............................................................................................ 1 
29............. HPS126-329 ............Hand Knob ............................................................................................ 1 
30............. BB-6003ZZ ..............Ball Bearing........................................................6003ZZ....................... 2 
31............. TS-152707...............Hex Key .............................................................6mm Short.................. 1 
32............. TS-227D081 ............Hex Ke ...............................................................8mm Short.................. 1 
33............. TS-227D061 ............Hex Key .............................................................5mm Short.................. 1 
34............. HPS126-334 ............Wrench...............................................................19mm x 22mm............ 1 
35............. HPS67-328 ..............Wrench...............................................................13mm x 17mm............ 1 
36............. TS-1490021.............Hex Head Cap Screw .........................................M8 x 16 ...................... 1 
37............. TS-1550061.............Flat Washer........................................................M8.............................. 2 
38............. TS-2213401.............Hex Cap Screw ..................................................M16 x 40 .................... 1 
39............. TS-2311161.............Full Hex Nut .......................................................M16............................ 1 
40............. TS-1504071.............Socket Head Cap Screw.....................................M8 x 35 ...................... 1 
41............. TS-2215901.............Hex Cap Screw ..................................................M20 x 90 .................... 2 
42............. TS-154010...............Hex Nut ..............................................................M16............................ 2 
43............. TS-2361081.............Lock Washer ......................................................M8.............................. 1 
44............. TS-1541031.............Nylon Lock Hex Nut............................................M8.............................. 1 
45............. TS-1491021.............Hex Cap Screw ..................................................M10 x 20 .................... 2 
46............. TS-1550071.............Flat Washer........................................................M10............................ 2 
47............. TS-1516021.............Socket Flat Head Cap Screw..............................M10 x 25 .................... 1 
48............. TS-1490071.............Hex Cap Screw ..................................................M8 x 40 ...................... 1 
49............. TS-1550061.............Flat Washer........................................................M8.............................. 2 
50............. HPS67-51 ................Stud ...................................................................M8 x 20 ...................... 6 
51............. TS-1550071.............Flat Washer........................................................M10............................ 2 
52............. TS-223C501 ............Socket Head Cap Screw.....................................M16 x 50 .................... 1 
53............. TS-155010...............Flat Washer........................................................M16............................ 1 
54............. TS-1490061.............Hex Head Cap....................................................M8 x 35 ...................... 1 
55............. TS-2239451.............Socket Head Cap Screw.....................................M10 x 45 .................... 1 
56............. TS-1504021.............Socket Head Cap Screw.....................................M8 x 12 ...................... 1 



 38

57............. TS-1504031.............Socket Head Cap Screw.....................................M8 x 16 ...................... 4 
58............. TS-1540081.............Hex Nut ..............................................................M12............................ 1 
59............. TS-1525011.............Socket Set Screw ...............................................M10 x 10 .................... 1 
60............. TS-1503071.............Socket Head Cap Screw.....................................M8 x 16 ...................... 4 
61............. TS-2311061.............Hex Nut ..............................................................M6.............................. 4 
62............. TS-2311081.............Hex Nut`.............................................................M8.............................. 4 
 
 
 
 
 
 



 39

Stand Assembly 

 
 



 40

Parts List: Sliding Table Assembly 
(Exploded view on page 42) 

Index No. Part No. Description Size Qty 
1............... HPS126-401 ............Plate...................................................................................................... 1 
2............... HPS126-402 ............Clamp Rod ............................................................................................ 1 
3............... HPS126-403 ............Stop Plate.............................................................................................. 1 
4............... HPS126-404 ............Bracket.................................................................................................. 1 
5............... HPS126-405 ............Mount Plate........................................................................................... 1 
6............... HPS126-406 ............Wiper .................................................................................................... 4 
7............... HPS126-407 ............Plug....................................................................................................... 2 
8............... HPS126-408 ............Steel Ball ............................................................................................. 11 
9............... HPS126-409 ............Cover Plate ........................................................................................... 1 
10............. HPS126-410 ............Block ..................................................................................................... 1 
11............. HPS126-411 ............Bracket.................................................................................................. 1 
12............. HPS126-412 ............Rod ....................................................................................................... 1 
13............. HPS126-413 ............Coupling................................................................................................ 2 
14............. HPS126-414 ............Coupling................................................................................................ 1 
15............. HPS126-415 ............Spring.................................................................................................... 1 
16............. HPS126-416 ............Plate...................................................................................................... 1 
17............. HPS126-417 ............Bushing ................................................................................................. 1 
18............. HPS126-418 ............Position Indicator................................................................................... 1 
19............. HPS126-419 ............Bracket.................................................................................................. 1 
20............. HPS126-420 ............Mount Plate........................................................................................... 1 
21............. HPS126-421 ............Lock Plate ............................................................................................. 1 
22............. HPS126-422 ............Stop Plate.............................................................................................. 2 
23............. HPS126-423 ............Stop Block............................................................................................. 2 
24............. HPS126-424 ............Rod ..................................................................................................... 10 
25............. HPS126-425 ............Guide .................................................................................................... 3 
26............. HPS126-426 ............Plate...................................................................................................... 1 
27............. HPS126-427 ............Support ................................................................................................. 1 
28............. HPS126-428 ............Nut ........................................................................................................ 2 
29............. HPS126-429 ............Cover Plate ........................................................................................... 1 
30............. HPS126-430 ............Plate...................................................................................................... 1 
31............. HPS126-431 ............Guide .................................................................................................... 1 
32............. HPS126-432 ............Bracket.................................................................................................. 1 
33............. HPS126-433 ............Plate...................................................................................................... 1 
34............. HPS126-434 ............Support Table........................................................................................ 1 
35............. HPS126-435 ............Adjustment Knob ................................................................................... 1 
36............. HPS67-409 ..............Adjustment Knob ................................................................................... 1 
38............. HPS67-442 ..............Post Block ............................................................................................. 1 
39............. HPS67-443 ..............Rod ....................................................................................................... 1 
47............. HPS67-430 ..............Handle................................................................................................... 2 
48............. HPS67-453 ..............Washer.................................................................................................. 1 
49............. HPS67-440 ..............Handle................................................................................................... 1 
50............. HPS67-438 ..............Handle Bolt............................................................................................ 2 
51............. HPS67-439 ..............Bushing ................................................................................................. 1 
52............. HPS67-434 ..............Nut Plate ............................................................................................... 2 
53............. HPS67-435 ..............Clamp.................................................................................................... 2 
54............. HPS67-429 ..............Nut Plate ............................................................................................. 14 
55............. HPS67-415 ..............Handle................................................................................................... 1 
56............. HPS67-413 ..............Profile Tube........................................................................................... 1 
57............. HPS67-411 ..............Lock Plate ............................................................................................. 1 
58............. HPS67-410 ..............Adjustment Block................................................................................... 1 
59............. HPS67-412 ..............Mitre Guide Stop ................................................................................... 1 
60............. HPS67-906 ..............Bushing ................................................................................................. 1 
61............. TS-1550061.............Flat Washer........................................................M8............................ 30 
62............. TS-1525011.............Socket Set Screw ...............................................M10 x 10 .................... 2 
63............. TS-1490021.............Hex Head Cap Screw .........................................M8 x 16 ...................... 4 
64............. TS-1504061.............Socket Head Cap Screw.....................................M8 x 30 ...................... 1 



 41

65............. TS-1482081.............Hex Head Cap Screw .........................................M6 x 40 ...................... 2 
66............. TS-1550071.............Flat Washer........................................................M10.......................... 10 
67............. TS-1491041.............Hex Head Cap Screw .........................................M10 x 30 .................... 1 
68............. TS-2311081.............Hex Nut ..............................................................M8.............................. 5 
69............. TS-1524011.............Socket Set Screw ...............................................M8 x 8 ........................ 1 
70............. TS-2311101.............Hex Nut ..............................................................M10............................ 1 
71............. TS-2331101.............Cap Nut..............................................................M10............................ 2 
72............. TS-2248121.............Flat Head Socket Cap Screw..............................M8 x 20 ...................... 4 
73............. TS-1515021.............Flat Head Socket Cap Screw..............................M8 x 20 ...................... 2 
74............. TS-1504041.............Socket Head Cap Screw.....................................M8 x 20 ...................... 1 
75............. TS-1513031.............Flat Head Socket Cap Screw..............................M5 x 16 ...................... 2 
76............. TS-1504051.............Socket Head Cap Screw.....................................M8 x 25 ...................... 2 
77............. TS-1482031.............Hex Head Cap Screw .........................................M6 x 16 ...................... 2 
78............. TS-2311061.............Hex Nut ..............................................................M6.............................. 2 
79............. TS-2288202.............Phillips Pan Head Machine Screw ......................M8 x 20 .................... 24 
80............. TS-1525011.............Socket Set Screw ...............................................M10 x 10 .................... 1 
83............. HPS126-436 ............Self Tapping Screw ............................................4,8-19......................... 4 
84............. HPS67-451 ..............Stud ...................................................................M8 x 20 ...................... 2 
85............. HPS67-480 ..............Handle................................................................................................... 1 
86............. HPS67-481 ..............Handle Shaft ......................................................................................... 1 
87............. HPS67-482 ..............Cam ...................................................................................................... 1 
88............. HPS67-483 ..............Clamp Pin.............................................................................................. 1 
89............. HPS67-484 ..............Spring.................................................................................................... 1 
90............. HPS67-485 ..............Pin......................................................................................................... 1 
91............. HPS67-486 ..............Clamp Block .......................................................................................... 1 
92............. HPS67-487 ..............Clamp.................................................................................................... 1 
 
 
 

 

 

 



 42

Sliding Table Assembly 

 



 43

Parts List: Support Arm Assembly 
(Exploded view on page 45) 

Index No. Part No. Description Size Qty 
1............... HPS126-501 ............Support Arm .......................................................................................... 1 
2............... HPS126-502 ............Stop Block............................................................................................. 1 
3............... HPS126-503 ............Washer.................................................................................................. 1 
4............... HPS126-504 ............Table..................................................................................................... 1 
5............... HPS126-505 ............Washer.................................................................................................. 1 
6............... HPS126-506 ............Stop Shaft ............................................................................................. 1 
7............... HPS126-507 ............Bushing ................................................................................................. 1 
8............... HPS126-508 ............Scale Plate............................................................................................ 1 
9............... HPS126-509 ............Handle................................................................................................... 1 
10............. HPS126-510 ............Support Nut ........................................................................................... 2 
11............. HPS126-511 ............Lock Block............................................................................................. 2 
12............. HPS126-512 ............Threaded Rod ....................................................................................... 1 
13............. HPS126-513 ............Fixed Plate ............................................................................................ 2 
14............. HPS126-514 ............Guide Block........................................................................................... 1 
15............. HPS126-515 ............Idle Bushing .......................................................................................... 1 
16............. BB-6003ZZ ..............Ball Bearing........................................................................................... 7 
17............. HPS126-517 ............Guide Block........................................................................................... 1 
18............. HPS126-518 ............Bushing ................................................................................................. 1 
19............. HPS67-613 ..............Hand Knob ............................................................................................ 1 
20............. HPS126-520 ............Pivot Shaft............................................................................................. 1 
21............. HPS126-521 ............Threaded Rod ....................................................................................... 1 
22............. HPS126-522 ............Support Nut ........................................................................................... 1 
23............. HPS126-523 ............Spool Cylinder....................................................................................... 4 
24............. HPS126-524 ............Shaft ..................................................................................................... 3 
26............. HPS126-526 ............Shaft ..................................................................................................... 1 
27............. HPS126-527 ............Arm Tube .............................................................................................. 1 
28............. HPS126-528 ............Side Plate.............................................................................................. 1 
29............. HPS126-312 ............End Cap ................................................................................................ 2 
30............. HPS126-530 ............Arm Stop ............................................................................................... 1 
31............. HPS67-516 ..............Retainer Ring ........................................................................................ 4 
32............. HPS126-205 ............Retainer Ring .....................................................N472-35 ..................... 4 
33............. HPS126-533 ............Brush .................................................................................................... 4 
34............. HPS126-534 ............Cover .................................................................................................... 1 
35............. HPS126-535 ............Cover .................................................................................................... 1 
36............. BB-6304ZZ ..............Ball Bearing........................................................................................... 3 
37............. HPS126-537 ............Washer.................................................................................................. 1 
38............. HPS126-538 ............Pivot Shaft............................................................................................. 1 
39............. HPS126-539 ............Bearing Housing.................................................................................... 1 
40............. HPS126-540 ............Retainer Ring .....................................................N472-52 ..................... 1 
41............. HPS126-541 ............Handwheel ............................................................................................ 1 
42............. HPS126-239 ............Locking Knob......................................................................................... 1 
43............. HPS126-543 ............Nut ........................................................................................................ 1 
44............. HPS126-544 ............Washer.................................................................................................. 4 
45............. HPS126-545 ............Bolt........................................................................................................ 4 
46............. HPS126-546 ............Bushing ................................................................................................. 1 
47............. HPS126-547 ............Handle................................................................................................... 1 
48............. HPS126-548 ............Spring.................................................................................................... 1 
49............. TS-1550061.............Flat Washer........................................................M8.............................. 8 
50............. TS-2311081.............Hex Nut ..............................................................M8.............................. 2 
51............. TS-1515021.............Flat Head Socket Cap Screw..............................M8 x 20 ...................... 2 
52............. TS-2248121.............Flat Head Socket Cap Screw..............................M8 x 20 ...................... 4 
53............. TS-1490101.............Hex Cap Screw ..................................................M8 x 55 ...................... 2 
54............. TS-1504081.............Socket Head Cap Screw.....................................M8 x 40 ...................... 3 
55............. TS-1482061.............Hex Cap Screw ..................................................M6 x 30 ...................... 2 
56............. TS-2311101.............Hex Nut ..............................................................M10............................ 2 
57............. TS-1491121.............Hex Cap Screw ..................................................M10 x 70 .................... 1 



 44

58............. TS-1550071.............Flat Washer........................................................M10............................ 2 
59............. TS-2311101.............Hex Nut ..............................................................M10............................ 2 
60............. TS-1504021.............Socket Head Cap Screw.....................................M8 x 12 ...................... 6 
61............. TS-2312241.............Hex Jam Nut ......................................................M24............................ 2 
62............. TS-1490021.............Hex Cap Screw ..................................................M8 x 16 .................... 10 
63............. TS-1503041.............Socket Head Cap Screw.....................................M6 x 16 ...................... 6 
64............. TS-1550041.............Flat Washer........................................................M6.............................. 6 
65............. TS-1524051.............Socket Set Screw ...............................................M8 x 20 ...................... 1 
66............. TS-2279351.............Socket Set Screw ...............................................M10 x 35 .................... 2 
67............. TS-2239911.............Socket Head Cap Screw.....................................M10 x 100 .................. 1 
68............. TS-1504041.............Socket Head Cap Screw.....................................M8 x 20 ...................... 1 
69............. TS-2360121.............Flat Washer........................................................M12............................ 1 
 
 
 
 
 
 



 45

Support Arm Assembly 

 
 

 



 46

Parts List: Crosscut Fence Assembly 
(Exploded view on page 48) 

Index No. Part No. Description Size Qty 
1............... HPS126-601 ............Cross Cut Fence (Short) ........................................................................ 1 
2............... HPS67-430 ..............Handle................................................................................................... 1 
3............... HPS126-603 ............Shaft ..................................................................................................... 1 
4............... HPS126-604 ............Support Guide ....................................................................................... 1 
5............... HPS67-614 ..............Square Nut ............................................................................................ 1 
6............... HPS126-606 ............Bushing ................................................................................................. 1 
7............... HPS126-607 ............T-Bolt .................................................................................................... 1 
8............... HPS126-608 ............Scale Plate (Short) ................................................................................ 1 
9............... HPS126-609 ............Scale Plate (Long) ................................................................................. 1 
10............. HPS126-610 ............Scale (Short) ......................................................................................... 1 
11............. HPS126-611 ............Scale (Long).......................................................................................... 1 
12............. HPS126-612 ............Lens ...................................................................................................... 1 
13............. HPS126-613 ............Cross Cut Fence (Long) ........................................................................ 1 
14............. HPS126-614 ............Bushing ................................................................................................. 2 
15............. HPS126-615 ............Left Stop................................................................................................ 1 
16............. HPS126-616 ............Guide Tube ........................................................................................... 1 
17............. HPS126-617 ............Scale Plate............................................................................................ 1 
18............. HPS126-618 ............Scale..................................................................................................... 1 
19............. HPS126-619 ............Bracket.................................................................................................. 1 
20............. HPS126-620 ............Lens ...................................................................................................... 1 
21............. HPS67-609 ..............T-Bolt .................................................................................................... 1 
22............. HPS126-622 ............Right Stop ............................................................................................. 1 
23............. HPS126-248 ............Hand Knob ............................................................................................ 1 
24............. HPS126-624 ............Roll Shaft .............................................................................................. 1 
25............. HPS126-625 ............Roller .................................................................................................... 1 
26............. HPS67-619 ..............Lock Knob ............................................................................................. 1 
27............. HPS67-620 ..............Clamp.................................................................................................... 1 
28............. HPS126-628 ............Strap ..................................................................................................... 1 
29............. HPS126-629 ............Bracket.................................................................................................. 1 
30............. HPS126-630 ............Bracket.................................................................................................. 1 
31............. HPS126-631 ............Support ................................................................................................. 1 
32............. HPS126-632 ............Plate...................................................................................................... 1 
33............. HPS67-627 ..............Cross Tube............................................................................................ 1 
34............. HPS126-419 ............Handle................................................................................................... 1 
35............. HPS126-635 ............Table Bracket ........................................................................................ 1 
36............. HPS126-636 ............End Cap ................................................................................................ 2 
37............. HPS126-637 ............Strap Bracket......................................................................................... 1 
38............. HPS126-638 ............Support Plate......................................................................................... 1 
39............. HPS126-639 ............Self Tapping Screw ............................................10 x 3/4 ...................... 1 
40............. HPS126-640 ............Bracket.................................................................................................. 1 
41............. BB-6003ZZ ..............Ball Bearing........................................................................................... 2 
42............. TS-2276081.............Socket Set Screw ...............................................M6 x 8 ........................ 1 
43............. HPS126-643 ............Stud ...................................................................M10 x 80 .................... 1 
44............. TS-1514011.............Socket Head Flat Screw .....................................M6 x 12 .................... 12 
45............. TS-1524011.............Socket Set Screw ...............................................M8 x 8 ........................ 2 
46............. TS-1550061.............Flat Washer........................................................M8.............................. 8 
47............. TS-1490021.............Hex Cap Screw ..................................................M8 x 16 ...................... 1 
48............. TS-1504121.............Socket Head Cap Screw.....................................M8 x 60 ...................... 2 
49............. TS-1525011.............Socket Set Screw ...............................................M10 x 10 .................... 2 
50............. TS-1491021.............Hex Cap Screw ..................................................M10 x 20 .................... 2 
51............. TS-1503021.............Hex Cap Screw ..................................................M6 x 10 ...................... 4 
52............. TS-1550041.............Flat Washer........................................................M6.............................. 4 
53............. TS-1550071.............Flat Washer........................................................M10.......................... 10 
54............. TS-1541031.............Nylon Lock Hex Nut............................................M8.............................. 1 
55............. TS-1491121.............Hex Cap Screw ..................................................M10 x 70 .................... 3 
56............. HPS126-656 ............Support Bracket..................................................................................... 1 



 47

57............. TS-2311061.............Hex Nut ..............................................................M6.............................. 2 
58............. TS-1550041.............Flat Washer........................................................M6.............................. 2 
59............. TS-1482081.............Hex Cap Screw ..................................................M6 x 40 ...................... 2 
60............. TS-2311081.............Hex Nut ..............................................................M8.............................. 2 
61............. TS-1504041.............Socket Head Cap Screw.....................................M8 x 20 ...................... 2 
62............. TS-1490101.............Hex Cap Screw ..................................................M8 x 55 ...................... 2 
 

 

 

 



 48

Crosscut Fence Assembly 

 
 

 



 49

Electrical Wiring 

 
 
 



 50

Parts List: Electrical Components Spare Parts 
(see diagram on page 49)  

Index No. Part No. Description Size Qty 

HPS67-801................................Main Switch........................................................................................... 1 
HPS126-801..............................Main Fuse ..........................................................25A ............................ 3 
HPS126-802..............................Primary Transformer Fuse ..................................0.5A, 6 x 20mm .......... 1 
HPS126-803..............................Secondary Transformer Fuse .............................2A, 6 x 20mm ............. 1 
HPS126-804..............................Fuse Holder........................................................................................... 1 
HPS126-805..............................Thermal Overload Main Motor ............................16-22A ....................... 1 
HPS126-806..............................Thermal Overload Scoring Motor ........................2.8-4.4A ..................... 1 
HPS126-807..............................Micro Switch (for Door) .......................................................................... 1 
HPS67-808................................Transformer........................................................230-400-24V 40VA ..... 1 
HPS126-808..............................Emergency Stop Switch......................................AU1............................ 1 
HPS126-809..............................Magnetic Starter Main Motor.................................................................. 1 
HPS126-810..............................Magnetic Starter Scoring Motor ............................................................. 1 
HPS126-811..............................Micro Switch (RPM Indicator)................................................................. 1 
HPS126-812..............................Micro Switch (Saw Blade Cover)............................................................ 1 
HPS126-813..............................RPM Indicator Lights ..........................................24V ............................ 1 
HPS67-811................................Emergency Stop Switch......................................AU2............................ 1 
HPS67-812................................Emergency Stop Electrical Cabinet........................................................ 1 
HPS67-814................................Start (Saw Motor) .................................................................................. 1 
HPS67-815................................Start (Scoring Motor) ............................................................................. 1 
HPS67-816................................Star-Delta Switch................................................3.7 kW........................ 1 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


	HPS126 Horizontal Panel Saw
	Warranty and Service
	Warnings
	Specifications
	Dimensions and Features
	Receiving
	Installation and Assembly
	Electrical Connections
	Installing Sliding Table 
	Installing/Replacing Main Blade 
	Installing/Replacing Scoring Blade
	Riving Knife
	Installing Over-Arm
	Installing Blade Guard
	Crosscut Table
	Crosscut Fence 
	Roller Support 
	Guide Bar
	Rip Fence
	Work Stop 
	Guide Table 
	Starting the Machine
	Dust Collection

	Adjustments
	Setting Main Blade 
	Setting Scoring Blade 
	Setting Blade Guard 
	Sliding Table Lock 
	Crosscut Fence Calibration
	Wood Cap 
	Miter Fence 
	Rip Fence
	Rip Fence Scale Calibration 
	Belt Tension and Speed Change

	Precision Tuning Your Panel Saw
	Operation
	Maintenance
	Troubleshooting
	Replacement Parts
	Rip Fence Assembly
	Over Arm Guard Assembly
	Motor and Arbor Assembly 
	Scoring Motor and Arbor Assembly 
	Stand Assembly 
	Sliding Table Assembly
	Support Arm Assembly 
	Crosscut Fence Assembly

	Electrical Wiring
	Parts List: Electrical Components Spare Parts



